



Report of Load Test

Report Number: 55108-a	Job Number: 55108	Load Test Certificate. Page1	Date of Report: 19/06/2018	Date of Load Test: 19/07/2018
---------------------------	----------------------	-------------------------------------	-------------------------------	----------------------------------

Name and address of customer for whom the test was made: Vertical Leisure Ltd Unit 2, 181 Victoria Road New Barnet Herts	Address of premises at which the examination was made: Bickers Lifting Ltd Ivy Farm Works Coddendam Suffolk
--	---

Item ID/ Asset No	Product/Product Description	Working Load Limit	Date of Last thorough Examination	Additional Notes
XAF-10	XPole A-Frame	TBC	N/A	Height 2460mm Width 2270mm Depth 1900mm

Measuring Equipment Used: RLPT5 5t Loadcell. Serial No. 16155. Calibrated 18-10-17. cert No. 14749

Notes: Test Scenario: XPole A-Frame assembled as per instructions and tested using test weights. Weights connected at centre span and deflections noted. A-frame re-assembled in "high mode" and same tests carried out.

Name of Report Maker: Darren Short	Authenticator Signature: <i>M. Ford</i>	Name of person authenticating this report: Marina Ford
---	--	---

Name and address of employer of persons making and authenticating this report: Bickers Lifting Ltd, Ivy Farm works, High Street, Coddendam, Suffolk. IP6 9QX

Bickers Lifting Ltd, Ivy Farm works, High Street, Coddendam, Suffolk. IP6 9QX. Registered in England 3830215. 761 705	www.bickerslifting.co.uk	sales@bickerslifting.co.uk	Tel: 01449
--	--------------------------	----------------------------	------------



Report of Load Test

Report Number: 55108-a	Job Number: 55108	Detailed Results. Page 2	Date of Report: 19/06/2018	Date of Load Test: 19/07/2018
---------------------------	----------------------	---------------------------------	-------------------------------	----------------------------------

Name and address of customer for whom the test was made: Vertical Leisure Ltd Unit 2, 181 Victoria Road New Barnet Herts	Address of premises at which the examination was made: Bickers Lifting Ltd Ivy Farm Works Coddham Suffolk
--	---

Item ID/ Asset No	Product/Product Description	Working Load Limit	Date of Last thorough Examination	Additional Notes
XAF-10	XPole A-Frame	TBC	N/A	2460mm High

Test Details:

A-Frame was assembled to 2460mm height. Load applied to centre span using tests weights. Load applied for 1 minute and deflections measured. Load released and any permanent set was measured. See results below.

A-frame footprint details:
Width 2270mm
Length 1900mm

Results:

Weight Applied (KGs)	Deflection (mm)	Permanent Set (mm)	Notes
610	0	0	
725	0	0	
880	18	3	
1000	29	8	
1200	39	18	Unusable



Report of Load Test

Report Number: 55108-a	Job Number: 55108	Detailed Results. Page 3	Date of Report: 19/06/2018	Date of Load Test: 19/07/2018
---------------------------	----------------------	---------------------------------	-------------------------------	----------------------------------

Name and address of customer for whom the test was made: Vertical Leisure Ltd Unit 2, 181 Victoria Road New Barnet Herts	Address of premises at which the examination was made: Bickers Lifting Ltd Ivy Farm Works Coddham Suffolk
--	---

Item ID/ Asset No	Product/Product Description	Working Load Limit	Date of Last thorough Examination	Additional Notes
XAF-10	XPole A-Frame	TBC	N/A	3480mm High

Test Details:

A-Frame was assembled to 3480mm height. Load applied to centre span using tests weights. Load applied for 1 minute and deflections measured. Load released and any permanent set was measured. See results below.

A-frame footprint details:
Width 2690mm
Length 2650mm

Results:

Weight Applied (KGs)	Deflection (mm)	Permanent Set (mm)	Notes
300	6	0	
400	8	0	
500	10	10	
605	13	10	



Report of Load Test

Report Number: 55108-a	Job Number: 55108	Detailed Results. Page 4	Date of Report: 19/06/2018	Date of Load Test: 19/07/2018
---------------------------	----------------------	---------------------------------	-------------------------------	----------------------------------

Name and address of customer for whom the test was made: Vertical Leisure Ltd Unit 2, 181 Victoria Road New Barnet Herts	Address of premises at which the examination was made: Bickers Lifting Ltd Ivy Farm Works Coddham Suffolk
--	---

Item ID/ Asset No	Product/Product Description	Working Load Limit	Date of Last thorough Examination	Additional Notes
XAF-10	XPole A-Frame	TBC	N/A	3480mm High

Test Details:

A-Frame was assembled to 3480mm height. Load applied to centre span using tests weights. Load applied for 1 minute and deflections measured. Load released and any permanent set was measured. See results below.
 Leg geomtry changed and full load only applied
 A-frame footprint details:
 Width 2690mm
 Length 2650mm

Results:

Weight Applied (KGs)	Deflection (mm)	Permanent Set (mm)	Notes
700	18	9	



Report of Load Test

Report Number: 55108-a	Job Number: 55108	Detailed Results. Page 5	Date of Report: 19/06/2018	Date of Load Test: 19/07/2018
---------------------------	----------------------	---------------------------------	-------------------------------	----------------------------------

Name and address of customer for whom the test was made: Vertical Leisure Ltd Unit 2, 181 Victoria Road New Barnet Herts	Address of premises at which the examination was made: Bickers Lifting Ltd Ivy Farm Works Coddham Suffolk
--	---

Item ID/ Asset No	Product/Product Description	Working Load Limit	Date of Last thorough Examination	Additional Notes
XAF-10	XPole A-Frame	TBC	N/A	3480mm High

Test Details:

A-Frame was assembled to 3480mm height. Load applied to centre span using tests weights. Load applied for 1 minute and deflections measured. Load released and any permanent set was measured. See results below.

Added strength between 'A' part of legs

A-frame footprint details:
Width 2690mm
Length 2650mm

Results:

Weight Applied (KGs)	Deflection (mm)	Permanent Set (mm)	Notes
950kgs	18	9	